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Tenaris

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1120 fax

07000530 1/4
pate/Dia:  05/01/2007

Customer/ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ftem N° Customer's Reference/ Referencia del cliente Manufacturer’s Works Order N* / Confirmacion de Venta

093641/01

Manufacture Process [ Preceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL

API S5L/ASTM A106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions [ Dimensiones.

168.30 X 7.10 MM
6 5/8 X 0.280 INCH

*lLength / Longitud,
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad. 28 Pcs/pz

|Nominal Weight / Peso Nominal
28.22 RG/M
18.99 LB/FT

TENSILE TEST / mZm.meOm.Um TENS ION

Ll

Hudi

N: Normalized | Normalizado
Str: Strip specimen [ Rectangular
L o

hedi

Min: Mi | Minimo

1TS: Ultimate tensile strength | Resistencia
i sanatie | Kinieen Loseglidcdinal

A: Annealed [ Recocido
Rou: Round bar specimen [ Cilindrica
T: Transverse | Transversal

Max: Maximum [ Maximo
: Clo et rdmam ] Mt Longitudingl

Specimen condition Specimen dimensions Test Y. 5. U.T.S. x5
Condicién de la probeta Dimensicnes de |a probeta temp Unit [ Unidad Unit f Unidad I m_o_._mmu.o:.
HeatN® | SampleN°f Ls HT | Type Size Area Temp. {KG/MM2 KG/MM2 UTSs Alargamiento
Colada N* | Muesta N° Tipo Ori Tamafic Seccién de Eul 0.5%
mm mmz2 lensayo Required/Requeride Required / Requerido Required §% in 2 inchas
TMin: TMin: Min %= AP
Thax: Thax:
LMin: 29.50 Liin: 42.18 Max Obt.
°C L Miax: LMax: %
31591 (19782 B | AR {Rec | L | 25.50 x 8.00 §204.00 RT 32.34 50.03 0.65 40
31581 }19783 B AR |Rec | L 25.50 = 7.80 }198.90 RT 33.17 51.17 0.65 39
31596 (19780 B AR |Rec | L 25.50 x 8.10 J206.55 RT 32.16 49.00 0.66 40
31596 (19781 B | AR |Rec | L | 25.50 x 7.90 }§201.45 RT 32.58 50.36 0.65 40
Ls: Location of the ple ] Localizacion de la B: Body / Cuerpo RIU: Upset | Recalque HT: Heat Treatment / Tratamiento Térmico
Tre: Speci with heat tr at laboratory | Probeta tratada en laboratorio NT: N lized and Tempered / N lizado y R id QT: Quenched and Tempered / Templado y R id

SR: Stress Relief | Relevado de Esfuerzo

T.5.: Tubular Strip / Segmento Tubular

RT: Room Temperature | Temperatura Ambiente
Obt: Obtained / Obtenido
Thiin: Transverse Micimus

AR: As Rolled | Sin Tratamiento
Ori: Orientation ! Orientacion

EUL: Extension Under Load Method
Y.5.: Yield strength |/ Fluencia

< TMax: Transversa M I Maximo Tr I

Este documento cartifiea que fos productos d

Tenaris (varde) estd impreso en la hoja. En caso de que af

This is to certify that the products described here in were manufactured, sampled, tested, andfor i

This certificate is not a declaration of erigin nor may it be used as a declaration of onigin.

in with the i

de acuerdo con la

aqul fuercn

Tenaris' is stamped, In case the owner of the original cerificate would release a copy of it, he musl attest its conformity 1o the originel one, taking upon himself the respansibility for any uniawiul or not aliowed use. Any

dor del certi t

Este cartificado no es, ni puede ser usade, como una declaracidn de otigen.

i d and maets the requirements in all respects. This certificate is issued by & computerized system and it k= valid with electronic signature. On the onginal ceriificats the irade-mark green colored
andlar will be subj 1o the law.
ifi de y satisface los P q Este do se emite un sistama yes vilido con firma elecirdnica,  En el cerliflcada original el logotipo

def mismo, deberd garantizar la conformidad con el original, y se hace responsable por cualguier uso llegat o indebide. Cuelguier alteracidn yio falsificacién sera sujeta a la ley.

_ DICA 777 04 0)




iili =] Tubos de Acero de México, S.A.
m :m q -m Krm 433.7 Carr. México-Veracruz
. Via Xalapa
(91697) Veracruz, Ver. México
. . .- 52} 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pégina: (o3) 539 080 1190 o
0 pate/Dia:  05/01/2007
Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ftem N¥ " |Customer’s Reference { Referencia del clients Manufacturer's Works Order N* / Confirmacion de Venta
N 093641/01
Manufacture Process f Proceso de fabricacion. TProduct Type { Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Istandard or Specification / Nermas o especificaciones. Steel Grade | Grade de acero, Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SAl06/ASTM AS53 ,JULIO 1, 2000/59/1995-R95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensicones. Length | Longitud. Quantity / Cantidad. 28 Pcs/pz ) ~ |Nominal Weight / Peso Nominal
168.30 X 7.10 MM 6.00 / 6.50 MTS 28.22 RKG/M
6 5/8 X 0.280 INCH 19.70 / 21.30 FT . 18.99 LB/FT
| HARDNESS TEST / ENSAYOS DE DUREZA |
| Through Wall Hardness / Dureza en el espesor | _
Heat/ Colada: Required /Requerido HRC Heat! Colada: - Reguired /Requeride  HRC Heat/ Colada: : Required /Requeride  HRC Heatf Colada: Required [Requeride  HRC
31591 in. Max. 22.00 31591 Min, Max. 22.00 31596 Min. Max.22.00 31596 Min. Max. 22.00
fSample / Muestra 19782 {End mx|r Sample / Muestra 19783 ﬁ_m:a Ext; §Sampie / Muestra 19780 —mzpm., i Sample { Muestra 19781 _maa Ext:
Quadrant Aver Quadrant Aver Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 | Prom| Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 | Prom| Var
1 oD 1 [s]s] 1 oD 1 [o]s]
Unit f Unidad MW 76.2 |76.1177.7 |76.7 Unit / Unidad MW 77.8(76.0177.0]76.9 Unit / Unidad MW 76.8177.4]76.5]76.9 Unit / Unidad MW 77.6176.7176.5176.9
HRb jis] 0.0 HRD 1D 0.0 HRb D 0.0 HRb [v] 0.0
pipe N° / Tubo N°: fus: B |rr: AR Pipe N° / Tubo N°: |s: B |ar: AR vwvn N° / Tubo N°: |us: = fur: AR Pipe N° / Tubo N°: |es: 8 fer: AR
Min: Minimum / Minimo 1D: Internal Diameter | Diametro Interno Ls: L ion of the plell lizacion de la muestra  Tre: Speci with heat at laboratory / Probeta tratada en laboratorio
Max: Maximum [ Maximo Aver.: Average B: Body | Cuerpo NT: N lized and Tempered [ Nor izadoy R id A: Annealed | Recocido
OD: Outside Diameter | Diametro externo Prom.: Promedio U: Upset! Recalque Qr:aQ hed and Tempered | T ladoy R id SR: Stress Relief / Relevado de Esfuerzo
MW: Mid Wall f Centro Var.: Variation { Variacion HT: Heat Treatment | T i y Térmi N: Normalized { Normalizado AR: As Rolled / Sin Tratamiento  Q: Quenched | Templade
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N* Sample N° Flattening Test
Colada N* i
31591 19782
31591 j19783 GOOD/BUENO
21885 329780 -G00D/BUEND E .- Caba
s i CLREIT " L e . My Lanh
31596 19781 _QOOwac.m.Zo
This is to certify that the products ibed here in ware i d. sampled, tested, andior insp En d with the 3 and meets the requirements in all respacts. This certificate is issued by a computerized system ard it is valid with slectronic signature. On the onginel cenificate the trade-mark green colored
Tanaris' is stamped. In case the cwner of the original cartificate would release a copy of it, be must attest it confarmity to the eriginal ona, teking Lpon himself the resporsibility for any unlawful or not allowsd use. Any ab and/or falsifi will be subj e the law,
. This certificate is not & declaration of origin ner may it be used as » declaration of origin,
Este documente certifica que los itos aqui fusron if: 2 b o i de acuerde con ks especificacidn de refl ia y satisface los i requarimientas.  Este i se emite med un sistemna i y &8 vélido con firme elecirénica.  En al cartificade original el logotipe
Tenaris (verde} esta impreso en la hoja, En caso de que el poseedor del centificado entregue una fotocepia dal misme, deberd garantizar la conformidad con el original, y se hace responsable por cualquier uso llegal o indebido. Cualquier aleracin yo falsificacidn seréd sujets a la fey.
Este certificads no es, ni pueds ser usads, come una declarscién de onigen. iz _ DICATIT 04.0




- . Tubos de Acero de México, 5.A,
m:m -.—m Km 433.7 Carr. México-Veracruz
Via Xalapa
{91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nmero Page / Pagina: 02229989 1100 el

(52) 229 989 1120 fax
07000530 3/4
pate/Dia: 05/01/2007

I

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order [ Cliente Orden - ftem N*° Customer's Reference | Referencia del cliente Manufacturer's Works Order N* / Confirmacién de Venta
N ) 093641/01
EManufacture Process / Proceso de fabricacion. Product Type / Tipo de preducto. Surface [ Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grade de acero. Ends [ Extremos. MNORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length /| Longitud. Quantity / Cantidad. 28 Pcs/pz ; Nominal Weight/ Pese Nominal
168.30 X 7.10 MM 6.00 / 6.50 MTS 28.22 RG/M
6 5/8 X 0.280 INCH 19.70 / 21.30 FT | . 18.99 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % [ Composicién %
c Mn Si Cr Mo s P Ni v Cu Al Sn As 51 52 1 53
X100 X 1000 . . X 10000 X 100
WImmﬁ H Max] 28 135 40 15 30 30 | 400 80 | 400 40 15 i00
Colada Min 29 | 10
Sample N° IP Max| 28 135 40 15 30 30 | 400 80 400 40 i5 100
- .
Muestra N Min} 29 | 10
31591
oooot H 17 68 27 7 3.1 i 10 40 0 114 20 7 4 ] 0 22 o €5 Q 25.5 0
19782 F ig 69 27 7 3.1f§0.2 9 50 1] 117 20 7 4 ] 4 15 1] 65 0.4 26.8 0
19783 F 18 69 28 5 1.9§ 3.6 12 50 1] 136 18 8 4 0 0 27 4] 65 ] 25.5 ]
31596
19780 P 18 68 27 7 3 0.4 9 40 0 115 20 7 3 Q a 18 0 77 ] 25.5 ]
19781 P 18 71 28 5 1.5§3.1) 12 50 0 116 19 g 4 0 0 19 0 77 0 23.1 0
H: Heat/ Colada P: Product [ Producto _
S1:SUMA Nb+V+Ti S2:SUMA Mo#Cr+Ni+Cu+V 53:SUMA Nb+V
. HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Presion Time/ Tiempo Results / Resultade
Unit/ Unidad. Valua Valor Szoonds / Segundes i . ] i |
PSI 2660 5 Satisfactory / Satisfactorio
This is to ‘cenify that the preducts described here in were manufactured, sampled, 1ested, andfor it din with the specificati and meets the requirements in 8l respects. This ceriificate is issued by & computerized system and it is valid with electronic signature. On the original certificate the irade-mark green colored
B Tenaris' is stamped. In case the owner of the original certificate would release & copy of It, he must attest its conformity to the original one, taking upen himsaif the respensibility for any unlawful or not aliowed use, Any andlor falsification will be subj to tha law.
This certificate is not a declaration of crigin nor may it be used as & declaration of ongin.
Este documento certifica que los productos descritos aqul fueren o di bados yo inspecc de acusrdo con la Hfleacin de ref iz y satisface fos pondisrtes i Este cenificade se emite i un sistema P y &5 wvilido can firma electronica.  En el certificado original el logotipo
Tenaris {verde) esld impreso en la hoja. En caso de que el dor del cartificad gue una pia del mismo, deberé garantizar la conformidad con ef diginal, y 56 hace respensable por cualguier uso ilegal o indebide. Cualguier altaracién wo falsificacién serd sujeta a la ley.
Este certificeds no es, ni puede ser usade, como una declaracién de origen. — DICATT7.04 0




- Tubos de Acero de México, 5.A.
m :m q_m Km 433.7 Carr. México-Veracruz

Via Xalapa
(91697) Veracruz, Ver. México
CERTIFICADO DE PRUEBAS ‘EN FABRICA Number/Ndmero Page / Pagina: (o2) 239 a0 1190 fox

07000530 4/4
Date/Dia: 05/01/2007

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. ' Customer’s Order [ Cliente Orden - item N* Customer’s Reference’| Referencia del cliente Manufacturer's Works Order N* | Confirmacién de Venta

: 093641/01

ﬁ_,___m:&mn_ﬂm Process | Proceso de fabricacian. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

§standard or Specification | Normas o especificaciones. Steel Grade / Grado de acero. Ends / BExtremes. NORMAL BEVEL

API S5L/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 28 Pcs/pz ) } Nominal Weight / Peso Nominal

168.30 X 7.10 MM 6.00 / 6.50 MTS 28.22 RKG/M

6 5/8 X 0.280 INCH 19.70 / 21.30 FT 18.99 LB/FT

SUPPLEMENTARY INFORMATION / TNFORMACION SUPLEMENTARIZ

Manufactured by / Fabricado por. TAMSA

Steel making process / Fabricacidén de acero. Electric Arc Furnace-Ladle Furnace-Continuous .nu.mﬂm.ﬂu Machine. Fully Killed m.nmm“_. / Hormo de Arco
Eléctrico-Horno de Afinacidén-Midgquina de Colada Continua. Acero calmado con aluminio. )

Material free from Mercury contamination / Material libre de contaminacién de Mercurio

Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico

Non destructive test / Control no destructivo. Satisfactory / Satisfactorio

Inspection method / Método de inspeccidén SR-4 - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO175-2003
TAMSA REF: 668473

TAMSA QUALITY DEPARTMENT SIGNATURE

RESPONSABLE DELFDEPTE. 'TCACION DE =
HONO;
:

QUALITY CERTIFICATRON DEFT CHIEF OF QUALITY <y TION Umﬁ
IDAD

0
K

Quality System Certificd -

R
N* 110850
This is to cerify that the products i here in were irad, samptad, tested, andfor | din with tha specificati and meets the requirements in w_&om_uwnﬁ. This certificate is issued by & computerized system and it is valid with electronic sigrature. On the original certificate the trade-mark green colored
Tanars is stamped. In case the owner of the origina! centificate would release & copy of i, he must attest its conformity to the original one, taking upon himsetf the responsibility for any unlawful or not allowed use. Any aferation andiar falsification will be subjected 1o the law.
: . This cerificate is not & deciaration of origin nor may it be used as a declaration of origin.
Este docurments certifica gue los producios descritos aqul fueron bados yle i ionados de acusrdo con la aspaci de ref y satisface los £ q i Este ificado a8 emite medi un sistama pUET; y o5 valido con firma electrénica.  En el certificado original &l logatipo
Tenaris {verde) estd impresc en la hoja. En case de que el § del ifi gue Ung pia del misma, deberd garantizar la conformidad con el origingl, y se hace responsable por cualquier usa Hegal o indebide. Cualquier altleracidn yio falsificacion serh sujets a la ley.
Este certificade no es, ni puede ser usado, como una declaraciin de origen. = _ DICAFTT 04 0




